SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.87 dBm) ™M1[1] 16.96 dBm)
! 2.4975660 GHz o 2.5043990 GHZ]
= A ndg 26.00 dB @ X nde 26.00 dB
10d WAL AWV TA A, e 14.176000000 MH2| o o TN o |V ey 14.116000000 MHz
! Q factor 176.2 f Q factor l 172.4
0 di
N I
10 di i £
20d
" I, \ -
o A o el b
-40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,497566 GHz 16.87 dam nd8 down 14.176 MHz ML 2504399 GHz 16.36 dam nd8 down 14,116 MHz
T 1 2,496427 GHz -9.56 dBm nd8 26.00 dB TL L 2,498457 GHz -10.36 dBm n 26,00 d8
T2 1 2,510603 GHz -8.73 dBm Q factor 176.2 T2 1 2.510573 GHz -9.78 dBm Q factor 177.4

L it J -

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.03 dBm)| MI[1] 15.77 dBm
2.5967460 GHz 2.5867060 GHZ]
1
= ndB Y 26.00 dB @ ndB 26.00 dB
04 LA AT e P L 14206000000 MHz| 104 AT ao - ”*_,WV'“\A,"‘,\ 14.386000000 MHz
Ji q factor \ 182.9) k q factor | 179.8
o d 1 0 di \
10 d - -10 di -
7 / Ny
20 df F 20 df o =t
) e PNy S—
=30, B - 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596746 GHz 16.03 dBm nd@ down 14.206 MHz M1 2.586706 GHz 15.77 dBm nd@ down 14,386 MHZ
T 1 2,585927 GHz -6.95 dBm nd8 26.00 dB TL L 2,585897 GHz -10.19 dBm nd8 26,00 d8
T2 1 2,600133 GHz -10.08 dém Q factor 182.8 T2 1 2.600283 GHz -10.67 d8m Q factor 179.8
L U J wa L JU

J

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.15 dBm| mili] 15.90 dBm|
u 2.6790530 GHZ| " 2.6787240 GHz
20 ‘ ndg " 26.00 dB| 2 X, ndg 26.00 dB|
w0 frre A e e A VA s "\I 14.625000000 MHz| wd oy ot M N e B A 5 14.116000000 MHz
[ Q factor 183.2) /‘ N Q factor 1 189.8
od 1 3 0 !
+f Yo 1
4 4 ¥
-0 7 i -10 \
f \ \
i [ L
20 — + N
£l dpeper A [Pl s T A S | .
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.679053 GHz 16.15 dBm ndB down 14.625 MHz ML 2.676724 GHz 15.90 dBm ndB down 14116 MHz
TL 1 2/675247 GHz -10.09 dam nds 26.00 dB TL L 2.675457 GHz -9.24 dBm nds 26.00 d&
T2 1 2669873 GHz -9.90 dBm Q factor 1683.2 T2 1 2.689573 GHz -9.65 dBm Q factor 189.8
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.66 dBm) ™M1[1] 14.09 dBm)
2.5097160 GHz 2.4978080 GHZ]
20 20
26.00 dB)| Ll ndB 26.00 dB|
b £0.101000000 1412 1o . 16.061000000 31114
wd f 3 0 o Y] e
’ 131.4 f Qfactor 133.8]
od I 0d |
\
L .
10 d “1 1 -10 o -
] i
20 d - 20 d - -
7 X T
bl nd P
30, JAN LA . Aars v
T e = et . ymi
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,509716 GHz 13.66 dam nd8 down 19,101 MHz ML 2.497808 GHz 14,09 dam nd8 down 18,661 MHz
T 1 2,496609 GHz -11,39 dbm nd8 26.00 dB TL L 2496689 GHz -12.40 dbm n 26.00 d8
T2 1 2,51579 GHz -12.23 dém Q factor 131.4 T2 1 2.515351 GHz -13.71 dém Q factor 133.8

J

J

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 14.85 dbm)| MI[1] 14.81 dBm
2.5937590 GHz 2.5914420 GHz]
= ndB 26.00 dB @ v nd 26.00 dB
4 LA W i 07 18.741000000 MHz . A A s SR [lfy‘@'% o 18.621000000 MHz
w T v = qfactorsV 138.4 ® IR A tockor) ™ \ 199.2
o4 0d |
- ! b
-10 df } -10 d !
! |
» o I,
TRy arfs . e / P )
e T \ Y N ) SR
T v w v
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.503759 GHz 14.85 dam nd8 down 18.741 MHz ML 2,501442 GHz 14.81 dsm nd8 down 18,621 MHz
T 1 2,583609 GHz -11.04 dBm nd8 26.00 dB TL L 2,583669 GHz -10.52 dbm nd8 26,00 d8
T2 1 2,602351 GHz -11.34 dBm Q factor 138.4 T2 1 2.602311 GHz -11.48 d8m Q factor 139.2
L U J wa L JU J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.99 dém| mili]
2.6746450 GHZ| "
e 5 ndB 26.00 dB & ¥ ndB 26.00 dB
04 S AN IV (R, TP 18.901000000 MHz 104 pogra " N A "“BUY“\.-JV‘W 1B.621000000 MHz
J Q factor 141.5] | Q faktor 144.0)
0 di 0
/
} A
-1 df T -10d +
/ [
e 7 \\ i
AL WA v \ iTiTatan
VAVA Y, > Ml e A LAYV ] .
T TR T
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2674645 GHz 14.99 dBm ndB down 18.501 MHz ML 2.680839 GHz 15.92 dBm ndB down 18,621 MHz
TL 1 267045 GHz -10.65 dBém ndé 26.00 dB TL 1 2.670689 GHz -11.67 dém ndé 26.00 d8
T2 1 2689351 GHz -12.31 dém Q factor 1415 T2 1 2.689311 GHz -9.38 dBm Q factor 144.0
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.79 dBm)
2.5098170 GHz
20 20 1
b ndB 26.00 dB ndB 26.00 dB
o Al PAN P B oy 4.775000000 MHZ 04 A AT ey .850000000 MHZ]
T 7 "4 factor ' 523.2 7 q factor \ 254.2
0 d 0 d / L
] \
10 df 10 d ¥
/ i |
20 d \ 20 d /
iy o 20 S
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49855 GHz 14,55 dam nd8 down 4.775 MRz ML 2.503817 GHz 15.79 dam nd8 down 9,85 MHZ
TL 1 2,496132 GHz -11.24 dBm nd8 26.00 dB TL L 2.496125 GHz -10.23 dbm n 26.00 dB
T2 1 2,500908 GHz -11.93 dém Q factor 523.2 T2 1 2.505975 GHz -10.41 d8m Q factor 254.2
L U J wa L J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.42 dBm) ™M1[1] 15.07 dBm)
2.59116200 GHz 2.5944190 GHZ]
= n ndB 26.00 dB)| @ y ndB 26.00 dB|
g . Aoa i fon B e 4.835000000 MHZ| 0d - A A BN o 9.670000000 MHZ|
T T T factor Y 535.9) / = q factor” \\ 268.3
o d | 0 di / |
| | A
T 2 f !
10 df T 10 d X
/ | \
204 ] 20d 1 -
NP R A W, — i \
= = Iy e e
v A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.501162 GHz 14,42 dBm nd8 down 4.835 MHz ML 2.504419 GHz 15.07 dam nd8 down 9.67 WHZ
T 1 2,590632 GHz -11.59 dBm nd8 26.00 dB TL L 2.588205 GHz -10.41 dBm nd8 26,00 d8
T2 1 2,595468 GHz -11.35 dém Q factor 535.9 T2 1 2.597875 GHz -10.60 dBm Q factor 268.3
L U J wa L J

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.28 dBm| mili] 15.47 dBm|
268655100 GHz 2.6809040 GHz
e is ndB 26.00 dB & g N ndB 26.00 dB
w0 LU, AV VN N e 755000000 MHz 104 e e - L ©.790000000 MHz
J{ ¥ q factor 565.0) f Q factor 273.9)
od | 0d f \
| T iz
0 ; \ o i £
10 3 T 10 T
y. \ / \
o - 204 fr \
P - A
/ A MV Ve PNV 20 8 y R
30 By v " e vy =
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666551 GHz 14.28 dBm ndB down 4.755 MHz ML 2.680904 GHz 15.47 dBm ndB down 9,79 MHZ
TL 1 2685142 GHz -11.56 dém ndé 26.00 dB TL 1 2.680165 GHz -10.72 dém ndé 26.00 d8
T2 1 2669893 GHz -11.71 dém Q factor 565.0 T2 1 2.689955 GHz -10.83 dém Q factor 273.
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I ]

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.23 dBm) ™M1[1] 13.60 dBm)
2.5015520 GHZ| 2.5066790 GHz
20 20
ndB 26.00 dB| k= ndB 26.00 dB|
10d At M B 14.476000000 MHz 0d . . ) % o R 18.661000000 MHz
f Qfactor Y\ 172.8 A B 7 PTG etor VY 134.3
. ; Ny / \
10 df - 10 o ! !
- 3 - i -
/ |
20 d f 20 d i 4
] |
. AN e b B S ! \
el AT Ea oA v - Ao
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,501552 GHz 14.23 dBm nd@ down 14.476 MH2 M1 2.506679 GHz 13.60 dBm nd@ down 18,661 MHZ
TL 1 2,496337 GHz -11.77 dam nd8 26.00 dB TL L 2.456889 GHz -11.57 dam n 26.00 dB
T2 1 2,510813 GHz -11.69 d8m Q factor 172.8 T2 1 2.515351 GHz -13.21 dém Q factor 134.3

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
aBm) ™M1[1] 12.74 dBm)
2.5992940 GHz 2.5891640 GHZ]
20 20
26.00 dB ET! nd 26.00 dB
» e A 14.206000000 MHz . . Forn Bwi g - 18.661000000 MHz
o I i 1 183.0 n j‘ S A Y 5T ’\ 138.7
o4 0d
i
10 df ¢ 10 db ! 'l
204 |’ 20d
. i - / ‘
A [ y WO .
R Y Vg e »N‘f\wf Ty
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599294 GHz 15.32 dBm nd@ down 14.206 MHz M1 2.589164 GHz 12.74 dBm nd@ down 18,661 MHZ
T 1 2,585927 GHz -11.44 dBm nd8 26.00 dB TL L 2,583649 GHz -15.48 dbm nd8 26,00 d8
T2 1 2,600133 GHz -11.36 d8m Q factor 1B3.0 T2 1 2.602311 GHz -12.91 dém Q factor 138.7
L U J wa JU J

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.94 dBm| mili] 12.57 dBm|
2.6816610 GHZ| 2.6723280 GHz
e ’!1 ndB 26.00 dB| & 11 ndB 26.00 dB|
I e = 14146000000 MHz X s v 18.741000000 MHz
04 i P \ L 104 . . PP
i Q facty? 189.6 T 'g‘fuulu/r\\f v,«\! 142.6
[ [
0d b 0
t ' | !
-0 d 1n + -10 di = i
) . | ) | [
20 i - 20 - v
{ N i -
e 7 30 T T~ s TR
< ST ~
-40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2681661 GHz 13.94 dBm ndB down 14,146 MHz ML 2.672328 GHz 12.57 dém ndB down 18,741 MHz
T1 1 2 675427 GHz -13.35 dém nds 26.00 d8 T1 1 2.670649 GHz -13.31 dém nds 26.00 da
T2 1 2669573 GHz -10.50 dém Q factor 169.5 T2 1 2.689391 GHz -14.38 dém Q factor 142.6
L ) - L )i ) L

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FG350505C

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.45 9.09 9.03 | 13.46 | 13.43 | 17.82 | 17.86
Middle CH - - - - 4.49 4.48 8.97 9.09 | 13.46 | 13.46 | 17.90 | 17.90
Highest CH - - - - 4.48 4.50 9.01 9.05 | 1343 | 13.40 | 17.86 | 17.74
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.05 - 13.40 17.94 -
Middle CH - - - - 4.46 - 8.97 - 13.34 17.90 -
Highest CH - - - - 4.52 - 9.01 - 13.43 17.94 -
Sporton International Inc. (Kunshan) Page Number : A57 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G




SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

[m] o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.47 dBm)| ™M1[1] 14.92 dBm)
- 2.49622000 GHz - 2.50042800 GHz
Occ B 4.485514486 MHz Occ B 4.445554446 MHZ
10d PAAN NS A il YA e 104 T rom st ey
il /
od 0 d
] \ i
{ it
10 df T 10 d
/ \
204 20d
" | N pre P
i b frag AN, e A
o
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49822 GHz 15.47 dam ML 2.500428 GHz 14,92 dBm
T 1 2,4962722 GHz 9.73 dBm Oce Bw 4,485514456 MHz TL L 2.4962822 GHz 8.51 dBm Oce Bw 4,445554446 MHz
T2 1 2,5007577 GHz 10.24 dBm T2 1 2.5007278 GHz 9.70 dam
L U J L J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.70 dBm)| ™M1[1] 15.65 dBm)
- 2.59286000 GHz - 129000 GHZ,
x|, occhBw 4.485514486 MHz 4.475524476 MHZ
Y e AP A T
w0 ) Wi ] 104 . )
\
i i |
a o
7 | |
| \ / \
-tod 7 -10d T
/ \ ‘/)‘ \
204 y Vg
. - \\ Wi P A
v A Wi
-40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50286 GHz 15.70 dam ML 2,50329 GHz 15.65 dam
T 1 2,5907622 GHz 9.15 dBm Oce Bw 4,485514456 MHz TL L 2.5907522 GHz 10.43 dBm Oce Bw 4,475524476 MHz
T2 1 2.5052478 GHz 8.74 dom T2 1 25052278 GHz 8.44 dom

L I

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.62 dBm| mili] 16.39 dBm|
20 2.68581200 GHz - 2.68879900 GHZ,
Y Oce B 4.475524476 MHz — oce 4.495504496 MHz
A U (AT . LA e p
10 d ] - 10 f
| i
od 1 - 0 f
| /
-od 4 -10d f
/ \ /
20 df T 20 df i
~ AN Ve, " il
A = AN NNPENS Vi o
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685812 GHz 15.62 dBm ML 2.688799 GHz 16.39 dBm
TL 1 26852622 GHz 10.66 dBm Oce Bw 4.475524476 MHz TL 1 2.6852522 GHz 10.01 dBm oce Bw 4. 495504496 MHZ
T2 1 26697378 GHz 10.83 dBm T2 1 2.6897478 GHz 11.34 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

o o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.22 dBm) ™M1[1] 17.91 dBm)
- " 2.5040070 GHz - 2.4974840 GHZ]
T Ot Bref-, 0.090900091 MHz O . 9.030969031 MHZ
fﬂ ol e e Y " Faa A LA
10d 104
{ i )
o di 1 0di . r
! \ i |
104 10 d 7 T
20 dBm— — I‘ 20 d — i
o e, ST el e v /
-30 A L e 7
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504097 GHz 17.22 dam ML 2.497484 GHz 17.31 dam
T 1 2,4964645 GHz 11.79 dBm Oce Bw 9.090305051 MHz TL L 2.4984645 GHz 11.62 dBm Oce Bw 9.030969031 MHz
T2 1 25055554 GHz 11.59 dam T2 1 2.5054955 GHz 11.11 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1 16.92 dBm|
0 ML 2.594 - 2.5972960 GHz
. o~ L AEREY A 8971028971 MHz o 9.090909091 MHz
T N aVaYs y
10d 104d E
4 ! \
od | od -
\ | \
-tod Y -10d
\
20 d - y 20 dBm— — / s
e \ a L v T
— S| - Al AV e -
-30 . -30 —
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,594159 GHz 17.52 dBm ML 2.597296 GHz 16.32 dBm
TL 1 2,5685245 GHz 10.62 dBm Occ Bw £.971028971 MHz TL L 2.5884448 GHz 10.63 dBm Occ Bw 9.090909091 MHz
T2 1 2,5974955 GHz 11.28 dBm T2 1 2.5975355 GHz 10.78 dBm
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 16,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 15,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
17.01 dm| mili] 17.09 dBm|
20 2.6859190 GHZ| - 2.6891420 GHz
T 0.010980011 MHz - Bu 0.050949051 MHz
LAy e T AN R e
10 d i 10 d ; =4 -
/ /
LE T 0 }
{ /
10 | | 10 o - T
/ \ / \
/
d \ i |
20 - - 20 .
] (N ,\ Y L I
/ . ./ Y AV J T )
Zantug asSa 50 et
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2.685919 GHz 17.01 dém ML 2.883142 GHz 17.09 dBm
TL 1 2,6804845 GHz 11.43 dBm Occ 8w 9.010989011 MHz TL L 2.6805045 GHz 10.81 dBm Occ 8w 9.050949051 MHz
T2 1 2 6694955 GHz 9.94 dBm T2 1 2.6895554 GHz 11.51 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.00 dBm) ™M1[1] 16.05 dBm)
- 2.5026310 GHz - " 2.5085350 GHz]
¥ Occ Bre 13.456549457 MHz OccBw ¥ 13.426573427 MHz
e ey e o b [ T2
10d . 104 + ;
s . va [ \
f ‘\ / \
-1 d 10 di : L
T ] \
o { \ 20 di 4 \
204 i o} 20 .
R Do ¥
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502631 GHz 16.00 dam ML 2508535 GHz 16.05 dam
T 1 2,4967067 GHz 10.16 dBm Oce Bw 13.456543457 MHz TL L 2.4967867 GHz 8.60 dBm Oce Bw 13.426573427 MHz
T2 1 2.5102433 GHz 10.15 dam T2 1 2.5102133 GHz 9.15 dam

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.85 dBm 14.72 dBm)|
2.5942590 GHz 2.5979150 GHZ]
20 20
13.456549457 MHz - ' 13.456543457 MHz
e vt b 1 AR A
10d A, FAYAN L 0d r e fnh ™ ;
04 | 04 |
/ | ! |
-10 df -10 d
i | \k
20d o At ‘\ 20d J
PR Far VAt WAt Vi " | N
AL} A ™ ALY S ¥ A AL A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504259 GHz 14.85 dam ML 2.507915 GHz 14,72 dBm
T 1 2,5862567 GHz 10.42 dBm Oce Bw 13.456543457 MHz TL L 2.5862867 GHz 10.31 dBm Oce Bw 13.456543457 MHz
T2 1 2.5997133 GHz 9.62 dam T2 1 2.5097433 GHz 9.65 dam

)i L.

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.83 dBm| mili]
20 2.6800120 GHZ| -
3 QccBw 18426573427 MHz . Oce B 13.306603397 MHz
g A ASATE N A N i e [ s a e RO vV
104 y i ) St VY, 104 sl S ey RV et
[ /
od it 0d ’
/ \
104 I 10 d |
/ \ /
20 d e — f‘
R SN —_ - 7
r Al e e S g
R P AT ,'\_,i' NS Y
Sl
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2680012 GHz 15.83 dBm ML 2.677975 GHz 16.53 dBm
T1 1 2 6758167 GHZ 9.87 dBm oce Bw 13.426573427 MHz T1 1 2.6757867 GHzZ 9.46 dBm oce Bw 13.396603397 MHz
T2 1 26692433 GHz 9.34 dBm T2 1 2.6891833 GHz 9.25 dbm

)i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.21 dBm)| ™M1[1 14.72 dBm)
0 2.5068390 GHZ| - 2.5044420 GHz
. 17.822177822 MHz i 17.862137862 MHz
LE PR , . N h
10d oF LPATAT, Sy o 104 I}, v, N ar e
e f | o | |
! [ l
-10 { -10 d T
| | \
| \
20 d 4 20 d
Nend i
’ £l A Ao a £ N
AP T el
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506839 GHz 15.21 dam ML 2504442 GHz 14.72 dBm
TL 1 2,4970989 GHz 9.05 dBm Oce Bw 17.822177822 MHz TL L 2,4970889 GHz .67 dBm Oce Bw 17.862137862 MHz
T2 1 2.5149111 GHz 11.10 dam T2 1 2.514951 GHz 8.54 dam

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.75 dBm| ™Il 14.05 dBm|
0 2.5854880 GHZ| - 2.5982750 GHz
Oce B 17.902097902 MHz 17.902007902 MHz
104 f ML A, [ rin o 4,\ 104 | el At pn ; (
od ! od |
10 d fJ T -10 di I ‘I
20 d 20 d 1
o S 1 f rn ] fin—|
30 o e L
-0 d -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2585488 GHz 14.75 dBm M1 2.598275 GHz 14.05 dBm
TL 1 2,564049 GHz 9.50 dBm Occ Bw 17.902087502 MHz TL L 2.5840889 GHz 8.28 dBm Occ Bw 17.902097902 MHz
T2 1 2601951 GHz 10.00 dém T2 1 2.601991 GHz 9.61 dém
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.47 dBm| mili] 14.46 dBm|
20 2.6726070 GHZ| - 2.6816380 GHz
L Oce Bw : 17.862137862 MHz| Y oceBw 17.742257742 MHz
Nl P A a2 B N\
10 d rv Sennan LA A Ay - : 104 s A I ,
od T od
BUE i‘ T -10 di f
20 d l‘\ - |
8 v n N el
el VW SYAL A ] Y. FiPe LL ISV PN,
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2672607 GHz 14.47 dBm ML 2.681638 GHz 14.45 dBm
TL 1 2671049 GHz 11.19 dém Oce Bw 17.862137862 MHz TL 1 2.6711688 GHz 8.27 dBm oce Bw 17.742257742 MHz
T2 1 26689111 GHz 9.59 dbm T2 1 2.6889111 GHz 7.57 dém

L )i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel /

10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.84 dBm) ™M1[1] 14.91 dBm)
2.49738100 GHz 2.4981630 GHZ]
= EE Oce Bw 4475524476 MHz @ o 050949051 MHz
P! PSSR Y . 1 b Eend B
10d P’ ; v , R 104 ;
. [ ‘. Ny / ‘
f 1 / T
-10 df r 1 -10 d +
1
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20 d 2 20 di
7 \ Lo
A I~ e |
AW AW\ AV AV I - ~ / AT AN AN
0y L o — -39 dem o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.497381 GHz 13.84 dam ML 2.498163 GHz 14,31 dam
T 1 2,4962622 GHz 9.74 dBm Oce Bw 4,475524476 MHz TL L 2.4964446 GHz 9.54 dBm Oce Bw 9.050949051 MHz
T2 1 2,5007378 GHz 8.44 dom T2 1 2.5054955 GHz 9.77 dom

L i

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

I

ctrum 3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.67 dBm) ™M1[1]
59421900 GHz| 2.5
= _ 4.455544456 MHz @ ¥, £.971028971 MHZ
104 2 SiTACNISY: Y. (T 104 rf‘ A S
f v i ] %
B { B / \
a t 0 i
| /
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N / \ 204
204 7 " 20
S 1 \
. P a0 | .
AW LA Ay ey N L [l e
-40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 2.594219 GHz 14.67 dam ML 2.501422 GHz 15.62 dam
T 1 2,5907622 GHz 9.46 dBm Oce Bw 4,455544456 MHz TL L 2,5855045 GHz 9.74 dBm Oce Bw £.971028971 MHz
T2 1 2.5952178 GHz 7.79 dam T2 1 2.5974755 GHz 9.51 dam

L U

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

)

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.46 dBm| mili] 16.26 dBm|
20 268755000 GHz, - 2.6892160 GHz
T Oce By 4.515484515 MHz Oce By 9.010989011 MHz
T1 e " . I £} - A
10d ;T — - o - 10 d - - - =
/ |
od | od T
J | y
BUE! -10d {
/ | |
/ / \
20 d 20 di
—
- A~ »'-\_/-:; s i~ TN |
0 . - o e "
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.B8755 GHz 14.45 dBm ML 1 2.689216 GHz 16.26 dBm
T1 1 26852522 GHz 9.16 dBm oce Bw 4.515484515 MHz T1 1 2.6804845 GHz 9.56 dBm oce Bw 9.010989011 MHZ
T2 1 2 6897677 GHz .65 dbm T2 1 2.6894955 GHz 9.25 dbm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZN60G

Page Number

1 AB2 of A230



SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.25 dBm) ™M1[1] 12.97 dBm)
- 2.5072760 GHz - 2.5106750 GHz]
Ocdne 13.996605397 MHz OddBre 17.942057942 MHz
iy - - A 2
4 ‘ - | d / o 2,
10 7 1 0 T b i v v
| | J ‘i
od ! 0d %l
10 df | -10 df T i
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204 20d 1
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=30 e Sy (T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507276 GHz 13.25 dam ML 2.510675 GHz 12.97 dam
T 1 2,4968167 GHz 8.90 dBm Oce Bw 13.396603397 MHz TL L 2,497049 GHz 9.51 dBm Oce Bw 17.942057942 MHz
T2 1 2.5102133 GHz 8.64 dam T2 1 2.514991 GHz 8.17 dam

L i

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.01 dBm) ™M1[1 13.07 dBm)
- 2.5679650 GHz - 2.5855670 GHZ]
Occ B 13.996665337 MHz !1 Occ B 17.902097902 MHz
d 11 sl ) 1 di A Nad A il
10 - ~ ‘ 10 Pl T AN by
od |¥ 0 di ‘J l
-10 df -10 d
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d | \
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e avd | 20,48 A - WA .
730 e T . == ,
‘ f SR LR v AN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.587965 GHz 14,01 dBm ML 2.585567 GHz 13.87 dam
T 1 2,5863766 GHz 6.38 dBm Oce Bw 13.336663337 MHz TL L 2,584049 GHz 9.00 dBm Oce Bw 17.902097902 MHz
T2 1 2.5997133 GHz 9.44 dbm T2 1 2.501951 GHz 9.29 dam

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

L )

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.49 dBm| mili] 12.71 dBm|
20 2.6839690 GHZ| - 2.6857940 GHz
¥ OccBw 18426573427 MHz Oce Bl 17.042057942 MHz
Pl p Y A Ny el s 4 1 N oot e XK
1wd ’,‘A b i 1 f y ; i A
od # ‘I\ od 1 l[
BUE! \ -10d t
20 d / 20 d ¢ .
/ fl Y
i S P |
a0 30
WA A Al hCSW ET R W
g el b P e,
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.663969 GHz 14,43 dBm ML 1 2.685794 GHz 12.71 dBm
T1 1 26757567 GHZ 10.70 dBm oce Bw 13.426573427 MHz T1 1 2.671049 GHz 8.80 dBm oce Bw 17.942057942 MHz
T2 1 26691833 GHz 9.41 dbm T2 1 2.688991 GHz 9.04 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

s um

Ref Level 30.00 dBm
SGL Count 500/500

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dém Offset 19.00 db
SGL Count 500/500

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
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Y
]—' AX “[ [ ™)

Date: 16.MAY.2023

08:51:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500,500
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” EPURIOUS INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm
10 dem
0 dem dem '1
-10 dBm [-10 dBm I
|
on e 20 dBm ‘ i
SPURIOUS_LINE_ABS \
-30 dBm =0 cém L™
- I E—— -40 dBm
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68779 GHz .09 dBm -21.91 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49046 GHz -28.30 dém -3.30 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -25.84 dBm -15.84 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -20.29 dém -7.29.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -19.50 dBm -9.50 dg
2,495 GHz 2.496 GHz 50.000 kHz 2,49533 GHz -23.50 dém -16.50 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69599 GHz ~25.76 dBm 1276 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49880 GHz 7.97 dem -22.03 dB .606 GHz 2.715 GHz 1.000 MHz 2.66817 GHz 2842 dBm 342 dn
.
Il 1 i
Date: 16.MAY.2023 08:53:5 Bate: 16.MAY

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZN60G

Page Number 1 A64 of A230



SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 500/500

Offset 19.00 dB Mode Auto Sweep

Ref Level 20,00 dei
SGL Count 500/500

m  Offset 19.00 dg Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dhle _EPURIOUS LINE ABS pAKS 20 cblpe—bPUrIOLS LINE ABS PASS
10 dBm ﬂ 10 dBm
| |
0 dem 0 dBm ‘{
-10 dBm \ -10 dem:
| \
SPURIOUS_LINE_ABS ] m
-30 dBm . i
|/
i sl il w’ﬁy‘
-50 dem
-50 dBm
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |Er et =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68563 GHz 21.17 dém -8.83 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49042 GHz -30.58 dém -5.58 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -13.64 dBm -3.64 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -15.71 dém -2.71d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -15.54 dBm -5.54 d&
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -17.15 dBm -4.15 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69520 GHz -26.10 dBm -13.10 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 20.95 dBm -0.05 dB 2.696 GHz 2.715 GHz 1,000 MH2 269500 GHz -30.52 dBm —c.52 da
T
) i )
: 16.MAY.2023 08:52:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 500/500

Offset 19.00 dB

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 500/500

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm L0gBm
0 dem ‘ dem \
-10 dém l 10 dem l
_on dam, | / -20 dem:
SPURIOUS_LINE_ABS ] {
-30 dBm f ~30 dem—
MM W 40 dBm
402
-50 dBm
-50 dBm
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B845 GHz 7.75 dbm -22.25 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -28.03 dém -3.03 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -26.88 dBm -16.88 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49470 GHz -18.38 dBm -5.38 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69137 GHz -19.54 dBm -9.54 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -29.75 dBm -16.75 dB 5 605 GH= 2,606 GHz 1,000 MHz 260533 GHe 55,46 dbm 12,46 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49914 GHz 7.37 dBm -22.53 dB 2.696 GHz 2.715 GHz 1,000 MH2 269519 GHz 58,25 dBm ~3.25 da
T
) i )
Date: 16.MAY.2023 08:55:05
Sporton International Inc. (Kunshan) Page Number 1 A65 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G



s=amranas. FCC RF Test Report Report No. : FG350505C

LTE Band 41 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Caunt 500/500
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS f’ 20 chipe_PURIOUS LINE ABS PASS
10 dBm .\ 10 dém -
H .
0 dm 0dém J
-10 dBm l \1 -10 derm /
0 dam | \ 20 dem i
SPURIOUS_LINE_ABS | 1
| -30 dBm
-30 dBm A |
8 o ] | { N s
Ry
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8969 GHz 20.23 dém -9.77 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49005 GHz ~37.47 dém “12.47 dB 2,680 GHz 2 691 GHe 100,000 kHz 2 59001 GHe 1492 dBm 492 d8
2,450 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -28.53 dBm -15.53 dé 2,691 GHz 2.695 GHz 1,000 MHz 2.69256 GHz -25.40 dbm ~15.40 dB
2.495 GH2 2:456 Ghz 50.000 kHz 2.49598 GHz -15.40 dam -6.40 d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60507 GHz -30.45 dBm -17.45 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 20.28 dem -9.72 dB > 856 GHz 5716 GHz 1,000 Mz 5 55680 GHe ~34 52 cbm 652 db,
i T

23.MAY.2023 09:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500,500
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IﬂH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBm dem \
-10 dém ‘ F10 dem l \_|
o darn. | } -20 dBm T
SPURIOUS_LINE_ABS ] f
-30 dBm 30 dém— N
- J 40 dBm i,
e
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68540 GHz 6.13 dBm -23.87 dB
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -29.57 dm -4.57 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -28.51 dBm -18.51 dB
2490 GHz 2.495 GHz 1.000 MHz 249469 GHz -23.01 dém -10.01 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69136 GHz -23.24 dBm -13.24 dB
2,495 GHz 2,496 GHz 50.000 kHz 249600 GHz -31.79 dém -18.79 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.60544 GHz 6,99 dBm 1399 a8
2,498 GHz 2.501 GHz 100,000 kHz 2,49788 GHz £.18 dém -23.82 dB .606 GHz 2.715 GHz 1.000 MHz 5.00845 CHz 30 57 dBm 567 dn
T
I 1 P
Date 3.MAY.2023 09:40:15
Sporton International Inc. (Kunshan) Page Number 1 A66 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G



SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Caunt 500/500
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS i 20 chjpe_BPURIOUS LINE T’L‘ PASS
10 dBm: I‘ 10 dBm H
0 dBm J & 0dem JJ \
-10 dBm: -10 dBm l ]“ I;*l
0 dam l‘ \ﬁ 20 dem ‘
SPURIOUS_LINE_ABS 1 \‘ J‘L
-30 dBm
-30 dBm % I m
i ———
s st i by died ol Jj‘l “ (1 :
Vs 'l A
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,680 GHz 2.690 GHz 100.000 kHz 2.668940 GHz 21.03 dém -8.97 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -31.36 dém -6.36 d 2,690 GHz 2.601 GHz 200.000 kHz 2,69001 GHz 16.05 dBm -6.05 d2
2490 GHz 2.495 GHz 1.000 MHz 249495 Gz -20.87 dém -7.87 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -19.69 dam -9.69 db
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -21.27 dém -8.27 dB 5 595 CH= 2,700 GHz 1,000 Mz 260544 GHz ~25.98 dBm 1608 de
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 21.00 dem -9.00 d& .700 GHz 5716 GHz 1.000 MHz 590075 GHe 35,56 chm 1058 db,
T
I 1 P

© 16.MAY.2023 09:00:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500,500
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem 10dBm
et \
o dBm | LA {|| g derm ‘
-10 dam | ) JlD dem \ l——l
o0 dam , ‘ 20 dBm T
SPURIOUS_LINE_ABS J
~30 dem M
-30 dBm - M H
Mwﬂw _40 dBm ‘W "
50 dem
50 dam
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68557 GHz 4.86 dBm -25.14 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48948 GHz -20.12 dém -4.13 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69005 GHz -27.98 dBm -17.98 d8
2490 GHz 2.495 GHz 1.000 MHz 249495 Gz -28.43 dém -10.43 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -23.74 dBm -13.74 dB
2,495 GHz 2,496 GHz 100,000 kHz 249600 GHz -32.27 dém -19.27 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69508 GHz 58,75 dBm Ji578 a8
2,498 GHz 2.506 GHz 100,000 kHz 2,50428 GHz 4,99 dem -25.01 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70002 GHz 3196 dBm 28 dn
T
Il 1 P
Date: 16.MAY.2023 09:03:02

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZN60G

Page Number 1 A67 of

A230



s=amranas. FCC RF Test Report Report No. : FG350505C

LTE Band 41/ 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Caunt 500/500
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE AftlL PASS
10 dBm { 10 dém \
0 dém , 1 0dém [
-10 dBm J l'.Ir -10 dem
0 dam ! b 20 dem
SPURIOUS_LINE_ABS
ﬂ -30 dBm
-30 dBm
1 I " e L
. s ling M| A H (I’J\ —m%m— | "
¥ oy H 50 dem
50 dBm
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2.680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 20.63 dém -9.37 db
2.475 GHz 2.490 GHz 1.000 MHz 248984 GHz -32.56 dém -7.56 d& 2,690 GHz 2.601 GHz 200.000 kHz 2,69000 GHz -15.59 dBm -5.60 d2
2,450 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -20.57 dBm -7.57 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -19.51 dbm ~9.51 db
2,495 GHz 2,496 GHz 100,000 kHz 249600 GHz -20.87 dém -7.87 dB 5 595 CH= 2,700 GHz 1,000 MHz 269511 GHz 28 47 dBm eaTde
2,498 GHz 2.506 GHz 100,000 kHz 2,49562 GHz 20.60 dem -9.40 d& .700 GHz 5716 GHz 1,000 Mz 5.70338 GHe ~35.72 dbm i0 72 ds,
i T

@ 16.MAY.2023 09:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500,500
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IﬂH sPURIOUS_) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
0 dBm r it TBW 1‘
.10 dam | ) 10 dem \
o0 dam ’ ‘ 20 dBm T
SPURIOUS_LINE_ABS j i ‘.
30 dBm - N % f30 dem
I e, 40 dBm bt
50 dem
50 dam
-50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Aimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68265 GHz 4.52 dBm -25.48 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49014 GHz -28.88 dBm -3.88 dB 2.690 GHz 2,601 GHz 200.000 kHz 2.69004 GHz -28.36 dBm -18.36 db
2490 GHz 2.495 GHz 1.000 MHz 249481 Gz -24.54 dBm -11.54 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -24.07 dBm -14.07 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -32.45 dém -19.49 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69531 GHz 28,70 dBm J1570d8
2,498 GHz 2.506 GHz 100,000 kHz 2,49933 GHz 4,62 dem -25.38 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70000 GHz 3356 dBm 556 dn
T
I 1 P
Date: 16.MAY.2023 09:04:06
Sporton International Inc. (Kunshan) Page Number : A68 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G



s=amranas. FCC RF Test Report Report No. : FG350505C

LTE Band 41/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 500/500 SGL Count 500/500
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
d 5 5 ABS loe sPURIOUS. INE_ABS PASS
20 gl _BPURIOUS | INE_ABS e | 20 obif £
10 dBm | 10 dBm ﬁ
0 dém I 0dém IJ [
-10 dBm: ] -10 dBm [

\ —
90 dam } I\ 20 dBm ’J \\ . ‘
j;:L:Bl:Ut LINE_ABS I \ ﬂ o ] /'

NS N T Iy n"‘“‘\w«qumﬂn ”J\“ﬁ“”" el

-50 dBm
-60 dBm
-50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2.506 GHz | ||5-ER00e v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2.680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 20.64 dBm -9.36 db
2.475 GHz 2.490 GHz 1.000 MHz 248910 GHz -32.25 dém -7.25 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -16.40 dBm -6.40 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49450 GHz -21.10 d&m -8.10 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69105 GHz -18.72 dBm -8.72 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -20.72 dBm -7.72 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69507 GHz 28.33 dbm Z15.33 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 20.14 dBm -9.86 d& 2.700 GHz 2.715 GHz 1,000 MHz 5.70226 GHz ~34.83 dbm ~9.83 dB
]" T

: 16.MAY.2023 10:05:12

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep
SGL Count 500/500 SGL Count 500/500
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
0 dem . “l dem — 1\
-10 dBm I ! 10 dem \  E—
50 dam l ‘ 20 dem !
SPURIOUS_LINE_ABS j‘ kn \
f20 sem “Whhwm“m,.
-30 dBm
| sakinlisaksinid 40 dBm ke YT SPPTRRETN M
" i )
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.668272 GHz 3.62 dBm -26.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49035 GHz -30.50 dém -5.50 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz -29.87 dBm -19.87 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49475 GHz -22.87 d&m -9.67 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69105 GHz -25.19 dBm -15.19 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -33.06 dBm -20.06 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69532 GHz 29.68 dbm 16,68 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50221 GHz 3.64 dBm -26.36 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70018 GHz ~34.33 dbm ~9.33 dB
\
) i )
Date: 16.MAY.2023 10:06:11
Sporton International Inc. (Kunshan) Page Number 1 A69 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G



s=amranas. FCC RF Test Report Report No. : FG350505C

LTE Band 41/ 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Auto Sweep
SGL Count 500/500 SGL Count 500,500
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ paps
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS pajsS
i I |
10 dBm- \ 10dBm [
|
0 dem H‘ o sem ( '\
10 dem -10 dem Ir( L

90 A, # \ 20 dem |
SPURIOUS_LINE_ABS ] )Jl

| -30 dBm
-30 dBm:

| “I TEPRPRRTIRTN TIPS
= Mt Mﬂtjlwﬁijﬂk E mﬂa‘ww W,W'ﬂ*f

-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etort 2,475 Ghz 8004 pts Stop 2,511 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2.675 GHz 2.690 GHz 100.000 kHz 2.68516 GHz 21.19 dém -8.81 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -32.00 dém -7.00 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -17.75 dBm -7.75 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49471 GHz -23.00 d&m -10.00 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69102 GHz -22.25 dbm -12.25 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49557 GHz -22.40 dBm -9.40 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69500 GHz 30.18 dbm Z17.18 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49687 GHz 20.90 dBm -9.10 d& 2.705 GHz 2.715 GHz 1,000 MHz 5.70564 GHz ~37.93 dbm ~12.93 dB

]" 1

@ 16.MAY.2023 09:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 dB Mode Auto Sweep
SGL Count 500/500 SGL Count 500/500
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
0 dem | Dfugm ’1
-10 dam | -10 dBm {
|
50 dam ! -0 dem |
SPURIOUS_LINE_ABS ] \ / h
-30 dem ww 20 dem L
-~ e -40 dBm =
-50 dBm
-50 dBm
-60 dBm
-60 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67669 GHz 3.39 dBm -26.61 db
2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -30.09 dém -5.09 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69004 GHz -29.83 dBm -19.93 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -26.89 d&m -13.89 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69111 GHz -27.25 dbm -17.25 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49558 GHz -33.34 dBm -20.34 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69547 GHz 29.16 dbm 16,16 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50896 GHz 3.12 dBm -26.88 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70577 GHz 35.15 dbm 21015 dB
\
) i )
Date: 16.MAY.2023 09:10:55
Sporton International Inc. (Kunshan) Page Number 1 A70 of A230

TEL : +86-512-57900158
FCC ID : 2AFZZN60G



SPORTON LAB.
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30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -45.58 dBm -20.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -45.30 dBm -20.30 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45528 GHz ~44.61 dBm -19.61 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46965 GHz -44.21 dBm -19.21 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95335 GHz -44.20 dBm -19.20 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95179 GHz -44.14 dBm -19.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -39.47 dBm -14.47 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95226 GHz -38.99 dBm -13.99 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.94676 GHz -43,22 dBm -18,22 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.04026 GHz -43.14 dBm -18.14 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.87827 GHz -41.84 dBm -16.84 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51226 GHz -41.,90 dBm -16.90 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60980 GHz -38.06 dBm -13.06 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60280 GHz -37.69 dBm -12.69 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70216 GHz -39.12 dBm -14.12 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72215 GHz -30,14 dBm -14.14 d&
p— m—
i "4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG350505C

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pect L
Ref Level 0.00 dBm  Offset 19.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 19,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit ( PAES
_10 ddme ug bie ape nabe 10 dBrme—tst us biue apc .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
oy K -40 dBm oy A
MM - Sy —— NP oy Mﬂ'—L gV
™80 dem
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -45.40 dBm -20.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -45.17 dBm -20.17 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46781 GHz -44.47 dBm -19.47 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46486 GHz -44.60 dBm -19.60 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94666 GHz -44.22 dBm -19.22 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96275 GHz -44.18 dBm -19.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -39.50 dBm -14.50 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.94876 GHz -39.57 dBm -14.57 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99075 GHz -43,25 dBm -18,25 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.06026 GHz -43.17 dBm -18.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.93576 GHz -41.83 dBm -16.83 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.99575 GHz -41.76 dBm -16.76 db
14.000 GHz 18.000 GHz 1.000 MHz 15.86602 GHz -38.00 dBm -13.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.85702 GHz -37.92 dBm -12.92 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72365 GHz -38.96 dBm -13.96 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71765 GHz -30,10 dBm -14,10 dB
il
L JL J L JL J

LTE Band 41 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

-
Ref Level 0.00 dBm  Offset 19,00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPU LINE_ABS
"y \ ey N
et | e = ~40 dBm — ! e
PE0 dbm
-60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -45.25 dBm -20.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -45.19 dBm -20.19 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.47334 GHz -44.50 dBm -19.60 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46929 GHz -44.50 dBm -19.59 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.93541 GHz -44.17 dBm -19.17 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97116 GHz -44.18 dBm -19.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -39.59 dBm -14.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -39.58 dBm -14.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.00675 GHz -43.17 dBm -18.17 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.09125 GHz -43.25 dBm -18.25 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92376 GHz -41.84 dBm -16.84 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91876 GHz -41.85 dBm -16.685 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60730 GHz -37.93 dBm -12,03 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.82102 GHz -37.98 dBm -12.98 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.75165 GHz -39.04 dBm -14.04 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.74815 GHz -39.06 dBm -14.06 dB
i
L JL J L JL J
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